

PRODUCT NAME	REQUIRED QUANTITY	ORDER QUANTITY	EXPECTED PRICE
Abiraterone Acetate Tablets 250 mg			
Anastrozole Tablets 1 mg			
Azathioprine Tablets 50 mg/100 mg			
Bicalutamide Tablets 50 mg / 150 mg			
Busulfan Tablets 2 mg			
Capecitabine Tablets 150 mg / 500 mg			
Dasatinib Tablets 20/ 50/ 70 mg			
Dexamethasone Tablets 4 mg / 8 mg			
Estramustine Capsules 140 mg			
Erlotinib Tablets 100 mg/150 mg			
Etoposide Tablets 50/100 mg			
Everolimus Tablets 0.25/ 0.5 / 1 mg			
Finasteride Tablets 1 mg / 5 mg			
Fludarabine Tablets 10 mg			
Flutamide Tablets 250 mg			
Gefitinib Tablets 250 mg			
Hydroxyurea Capsules 250/500 mg			
Imatinib Tablets / Capsules 100 mg / 400 mg			
Lenalidomide Capsules 5/10/15/25 mg			
Letrozole Tablets 2.5 /5 mg			
Nilotinib Capsules 150 mg			
Melphalan Tablets 1 mg / 2 mg / 5 mg			
Mercaptopurine Tablets 50 mg			
Methotrexate Tablets 2.5 mg / 5 mg			
Mycophenolate Mofetil Tablets 250 mg / 500 mg			
Mycophenolate Sodium Tablets 360 mg			
Procarbazine Capsules 50 mg			
Sirolimus Tablets 1 mg			
Tacrolimus Capsules 0.5 mg / 1 mg			
Tamoxifen Citrate Tablets 10 mg / 20 mg			
Temozolomide Capsules 20 mg / 100 mg / 250 mg			
Thalidomide Capsules 50 mg / 100 mg			
Hydroxyurea Tablets 500mg, 1000mg			
Epirubicin Hydrochloride Injection 2mg/ml			
Flutamide Tablets 100 mg.			
Mechlorethamine Hydrochloride for Injection USP 10mg/vial			
Cetuximab Solution for Inection 2mg/ml			
Methotrexate Tablets 10 mg.			
Tioguanine Tablets 40mg			
Streptozocin Injection 1g			
Lenalidomide Tablets 25mg			
Temozolomide Tablets 20 mg, 100mg			
Bortezomib for Injection 3.5mg			
Oxaliplatin Injection 100mg/50ml			
(Duplicate) Vinorelbine Injection 50mg.			
Teniposide Injection 50mg/5ml			
Trastuzumab Injection 440mg			
Bevacizumab Injection 100 IU			
Cyclophosphamide Injection 1000 mg.			
Flutamide Capsules 250mg			
Busulfan Tablets IP 2mg			
Cladribine Injection 1mg/ml			
Cisplatin Injection BP 1mg/ml			
Dacarbazine For Injection 500mg			
Doxorubicin Hydrochloride Injection 2mg/ml			
Vincristine Sulphate Injection 1mg/ml			
Vinblastine Injection IP 1mg/ml			
Irinotecan Hydrochloride Injection 20mg/ml			
Vincristine Injection IP 2mg.			
Vinorelbine Injection 10mg/ml			
Daunorubicin Hydrochloride for Injection USP 10mg,20mg			
Daunorubicin Hydrochloride for Injection USP 50mg (Lyophilized)			
Ifosfamide for Injection 1000mg,2000mg			
Mitomycin for Injection USP 2mg			
Mitomycin for Injection USP 40mg			
Mitomycin for Injection 10mg			
Cisplatin Injection IP 50mg/ml			
Cisplatin Injection IP 10mg/ml			



Melphalan Tablets IP 2 mg			
Melphalan Tablets IP 5 mg			
Fluorouracil Injection 25mg / ml			
Daunorubicin Hydrochloride for Injection USP 21.4mg			
Letrozole Tablets 2.5mg			
Bortezomib For Injection 2mg			
Epirubicin Hydrochloride for injection 50mg			
Tamoxifen Citrate Capsules 20mg			
Fludarabine Phosphate Tablets 10mg			
Sunitinib capsule 50mg			
Hydroxyurea Capsules 200mg			
Imatinib Mesilate Tablets 100mg			
Pemetrexed Disodium For Injection 500mg			
Chlorambucil Tablets 5mg			
Busulfan Injection 6mg/ml			
Cetuximab Solution for Inection 5mg/ml			
Irinotecan Hydrochloride Injection 100mg/ml			
Docetaxel Injection 10mg/ml			
Dactinomycin for Injection 20mg/ml			
Ifosfamide for Injection 500mg			
Sunitinib Tablets 12.5mg			
Carmustine Injection 100mg with Dehydrated Alcohol Injection			
Abiraterone Acetate Tablets 250mg			
Amsacrine Injection 50mg/ml			
Bendamustine Hydrochloride Injection 25mg			
Bicalutamide Tablets 50mg			
Cabazitaxel Injection 60mg/1.5ml			
Capecitabine Tablets 150mg			
Crizotinib Capsules 250mg			
Erlotinib Hydrochloride Tablets 100mg			
Everolimus Tablets 5mg, 10mg			
Fulvestrant Injection 250mg/5ml			
Lapatinib Tablets 250mg			
Mitotane Tablets 500mg			
Pazopanib Hydrochloride Tablets 200mg,400mg			
Regorafenib Tablets 40mg			
Pegasaprgase Injection 750IU/ml			
Doxorubicin Hydrochloride Injection Lyophilised 10mg			
Vincristine For Injection 2mg. (Lyophilized)			
Doxorubicin Pegylated Liposomal Injection 20mg/10ml			
Imatinib Mesilate Capsule 400mg			
Dasatinib Tablets 50mg,70mg			
Nilotinib Capsule 200mg			
Sunitinib Tablets 25mg			
Methotrexate For Injection 500mg			
Dacarbazine For Injection 200mg			
Vincristine For Injection 2mg. (Lyophilized)			
Sunitinib capsule 12.5mg,25mg			
Dasatinib Tablets 20mg,100mg			
MERCAPTOPYRINE TABLET			
VINCRISTINE SULPHATE INJ			
METHOTREXATE INJ 100MG/ML			
IRINOTECAN HCL 20MG			
Daunorubicin Liposomal injection 2mg/ml			
Temozolomide Injection 2.5mg/ml			
Temozolomide Capsules 140mg			
Mitoxantrone Hydrochloride Injection 2mg/ml - 2			
Procarbazine Hydrochloride Tablets 50mg			
Decitabine For Injection 50mg			
Lenalidomide Tablets 5mg,10mg,15mg			
Bicalutamide Tablets 150mg			
Flutamide Tablets 250 mg. (Avg. Wt. 690mg)			
Fluorouracil Injection 50 mg / 10ml			
Lenalidomide Capsule 15mg			
Azacitidine For Injection 100mg			
Decitabine For Injection 50mg			
Fludarabine Phosphate For Injection 50mg			
Methotrexate Tablets 2.5 mg.			



Bleomycin Sulphate For Injection			
Fluorouracil Topical Solution 50mg /ml			
Flutamide Tablets 250 mg. (Avg. Wt. 765mg)			
Vinblastine Sulphate for Injection 10mg /vial ( Lyophilized)			
Dasatinib Tablets 75mg			
Topotecan Hydrochloride for Injection 2.5mg			
Topotecan Hydrochloride Injection 1mg/ml			
Paclitaxel For Injection 100mg			
Doxorubicin Pegylated Liposomal Injection 50mg/25ml			
Epirubicin Hydrochloride for Injection 50mg Lyophilized			
Thiotepa for Injection 100mg (Lyophilized)			
Lenalidomide Capsule 25mg			
Anastrozole Tablets 1mg (Avg. Wt. 80mg)			
Dacarbazine For Injection 200mg (Lyophilized)			
Mitomycin for Injection 2mg (Lyophilized)			
(Duplicate) Tamoxifen Tablets USP 10 mg.			
Anastrozole Tablets 1mg			
Mesna and Ifosfamide Injection 200mg/2ml + 1000mg			
Gefitinib tablets IP 250 mg			
Dactinomycin for Injection 500mcg (Lyophilized)			
Vincristine For Injection 1mg. (Lyophilized)			
bendamustine injection 100mg			
Rituximab Injection 100mg, 500mg			
Pertuzumab Injection 420mg			
Etoposide Injection 100mg/5ml			
Irinotecan Hydrochloride Injection 10mg			
Oxaliplatin Injection 50mg/25ml			
Erlotinib Hydrochloride Tablets 150mg			
Sorafenib Tablets 200mg			
(Duplicate) Doxorubicin Hydrochloride Injection 50 mg			
Exemstane Tablets 25mg			
Imatinib Mesilate Tablets 400mg			
Gemcitabine for Injection 200mg combi pack-73			
Daunorubicin Hydrochloride for Injection USP 20mg combi pack-81			
Carmustine For Injection 100mg			
Trastuzumab For Injection 150mg			
Sunitinib Tablets 50mg			
Oxaliplatin Injection 5mg/ml			
Dactinomycin for Injection 2g/20ml			
Pemetrexed Disodium For Injection 100mg			
Bevacizumab Injection 400mg/16ml			
Thiotepa for Injection 15mg			
Tamoxifen Citrate Tablets 20 mg (Avg. wt. 365mg)			
Vandetanib Tablets 100mg			
TAMOXIFEN TABLET			
PACLITAXEL INJECTION			
Sorafenib Tablets 250mg			
L-Asparaginase 10000 IU			
Fludrabine Injection			
Paclitaxel injection 6 mg/ml.			
Fluorouracil Injection 50 mg / ml			
Fluorouracil Injection 250 mg			
Fluorouracil Injection 1g/20ml			
Fluorouracil Injection 100mg/ml			
Methotrexate Tablets 5 mg.			
(Duplicate) Vinblastine Injection IP 10mg			
Fazarabine Injection BP 1gm			
Fazarabine Injection BP 100mg			
Fluorouracil Cream USP 5%.			
Methotrexate Injection IP 15 mg./ml.			
Methotrexate Injection BP 25mg/ml			
Bleomycin Hydrochloride for Injection 15mg			
Cyclophosphamide Tablets 50 mg.			
Doxorubicin Hydrochloride Injection IP 1mg/ml			
Estramustine Phosphate Capsules BP 140mg			
Bleomycin for Injection 15 IU/Vial			
Flutamide Tablets 250 mg. (Avg. Wt. 650mg)			
Methotrexate Injection 30 mg./ml.			
Etoposide Capsules 50mg			
(Duplicate) Methotrexate Injection IP 100mg/ml			

Docetaxel Injection 80mg			
Cyclophosphamide For Injection 200 mg.			
Paclitaxel injection 6 mg/ml.			
Cyclophosphamide for Injection 500 mg			
Docetaxel Injection 100mg			
Methotrexate Injection IP 5mg.			
Carboplatin Injection BP 10mg/ml			
Etoposide Injection 20 mg./ml.			
Cyclophosphamide For Injection 100 mg.			
Cytarabine Injection 100mg/5ml			
Cytarabine Injection IP 500mg			
Dacarbazine For Injection 200mg			
Gemcitabine for Injection USP 200mg			
Gemcitabine for Injection USP 1000mg			
Methotrexate Tablets 2.5 mg.			
Mercaptopurine Tablets 50 mg.			
Hydroxyurea Capsules 500mg (Avg.Fill. 629mg)			
Tamoxifen citrate Tablets IP 10 mg			
LOMUSTINE CAPSULES IP 40mg			
Tamoxifen Citrate Tablets 20 mg			
L-Asparaginase For Injection 10000 IU (Lyophilized)			
Methotrexate Injection BP 50mg/ml			
(Duplicate) Doxorubicin Hydrochloride Injection 50mg/25ml			
Paclitaxel Injection 200mg/Vial			
Carboplatin Injection 150mg/15ml			
Carboplatin Injection 450mg			
(Duplicate) Doxorubicin Hydrochloride Injection 10mg			
Bleomycin for Injection 30 IU/Vial			
Cyclophosphamide Tablets 25 mg.			
Epirubicin Hydrochloride Injection 10mg			
(Duplicate) Epirubicin Hydrochloride Injection 50mg/25ml			
Epirubicin Hydrochloride Injection 100mg			
Dactinomycin for Injection 500mcg			
Hydroxyurea Capsules 250mg			
Aldesleukin Injection 22000.000 UI			
Epirubicin Hydrochloride Injection 150mg			
Flutamide Tablets 150 mg.			
Methotrexate Tablets 7.5 mg.			
Cyclophosphamide Tablets 200 mg.			
Cytarabine Injection 1000mg/50ml			
Mercaptopurine Injection 100mg/ml			
Procarbazine Hydrochloride Capsule 50mg			
Chlorambucil Tablets 2mg			
Carboplatin Injection 50mg/5ml			
Dacarbazine For Injection 100mg			
Idarubicin Hydrochloride Injection 10mg/10ml			
Idarubicin Hydrochloride Injection 5mg			
Melphalan Injection 50mg			
Mitoxantrone Hydrochloride Injection 2mg/ml			
Etoposide Injection 50mg			
Cytarabine Injection 20mg/ml			
Methotrexate Injection 1g/10ml			
Docetaxel Injection 40mg/ml			
Etoposide Capsules 100mg			
Capecitabine Tablets 500mg			
Leuprolide Acetate Injection 11.25mg			
Leuprolide Acetate Injection 22.5mg			
ThioguanineTablets 40mg			
Docetaxel Injection 20mg			
Methotrexate Injection 10mg/ml			
Melphalan Injection 50mg combi pack-27			
Mechlorethamine Hydrochloride for Injection USP 10mg combi pack-28			
Gemcitabine for Injection USP 1000mg combi pack-29			
Methotrexate Injection 2.5mg/ml			
Docetaxel Injection 20mg combi pack-36			
Docetaxel Injection 40 mg/ml combi pack-37			
Paclitaxel Injection 260mg/Vial			
(Duplicate) Paclitaxel Injection 100mg/Vial			
Paclitaxel Injection 300mg/Vial			
Docetaxel Injection 120mg			
Temozolomide Capsules 20mg, 100mg,250mg			
Cytarabine Injection 100mg/1ml			
(Duplicate) Doxorubicin Hydrochloride Injection 10 mg			
Epirubicin Hydrochloride for injection 10mg			



Idarubicin Hydrochloride for Injection 5mg, 10mg			
Dacarbazine For Injection 150mg			
Cisplatin Injection 0.5mg/ml			
Cytarabine Injection 1000mg/5ml			
Hydroxyurea Capsules 100mg			
Actinomycin for Injection 500mcg			
Leuprolide Acetate Injection 3.75mg			
Doxorubicin Hydrochloride Injection Lyophilised 50mg			
Palbociclib Capsule 75mg, 100mg 125mg			
DOCETAXEL INJECTION			
DACARBAZINE INJECTION			
DOXORUBICIN HCL FOR INJ			
EPIRUBICIN FOR INJ 50MG/VIAL			
Hydroxyurea Capsules 500mg (Avg. Fill. 580)			
Leuprolide Acetate Injection 3.75mg			
Leuprolide Acetate Injection 11.25mg			
Docetaxel Injection 80mg/2ml combi pack			
Docetaxel Injection 120mg/3ml combi pack			
Mitomycin for Injection 10mg (Lyophilized)			